BACKHOE
. WOODS BH750WD
e 2 PARTS CATALOG 8-3060
Ingersoll ;
HOME
TRACTORS
ATTACHMENTS
INDEX Backhoe Nomenclature
BUCKETS 7 1. Bucket 7. Swing Cylinder
CONTROLé ................................................. ; 2. Bucket Cylinder 8 Boom
-------------------------------------------------- 3. Dlpperstlck (Crowd) Cyllnder 9. Dlpperstlck (Crowd)
CYLINDERS swing and Bucket ...............c........ 13 4. Boom Cylinder 10. Stabilizer Cylinder
CYLINDERS Boom, Dipperstick and Stabilizer...... 15 5. Console 11. Kingpost
DECALS ..ottt 17 6. Stabilizer
DIPPERSTICK ....ccoeiiiiiieeeeee 7
FRAME - Main .....cooooiiiiiiiee e 5
HOSES........o 9
STABILIZER.......coovveeiieeeeeeeieeieevvevvvvveiiea 5
TOOTH - bUCKEL.....evveeeieeeeiiiiieiiee e 7
VALVE ASSEMBLY ....ccoooiiiiiiiiiiiiiieee, 11

casecoltingersoll.com



MAIN GENERAL INFORMATION

INDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

OI/L - “Obtain locally”

“Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

1. Correct part number.

PARTS ORDERS

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D
C 55159 CYLINDER ASSY - r€ar SEEING ...eeeieeeeiiiiiiiiieaa e e eiiiieiee e e eiaieeeee e e 1

28 C 56208 SOCKET ASSY -rear CYliNder........cccveveeeeiiiiiiiieeee e 1
29 C 55956 PLUG - adjusting, SOCKEL @SSY ....uvvieeeiiiiiiiiiiiiee e e s iiineeee e e e e e s seiinieeeeeae s 1
30 C 55957 SEAT- socket, Dall.........cooiiiiii e 2
31 C 56210 SPRING-SOCKEL .....cciittiieeiiiiie ettt e e e ebae e e 1
32 C 56209 SEAT - SOCKEE SPIING «..eeveiiiiieee ettt e e 1
33 G 45175 CLAMP ASSY - SOCKEL ASSY ..eeeiuvvviieiiiiiieiiiiiie et et e siee e 1
16- 836 BOLT-1/2"X2-1/4" N.F. NEX..etiiiiiiiieiiiiii ettt 1

34 132- 104 [ LN B oT 0 1 (= T 30 e 1
35 C 55889 STUD - ball, socket & CYIINAET ........evviiieeeeeeieeeeee e 2
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..eeieiiiiiiie ittt e seaee e 4
37 92- 4 LOCK WASHER - 1/4"SAE .....oooii ettt 4

casecoltingersoll.com



INDEX

REF.

~NoohhWNE

WN P

PART NO.

28849
28850
28850
28484
28485
30870
31643

O000000

32776
32777
32778

OO0

PAINT AND OIL

PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 0z spray (2 Per CartON) ..........cccvercurreeereeeesiisieinneeeseeessennennns 1
BLACK - semi - gloss, quart (2 Per CArtON) .......cocoociiiuiieeieeaee i eieeee e e e 1
BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) ...........cccceveeeeeeennnnns 1
POWER RED - gloss, 12 0z Spray (2 Per CArtoN) ..........ccouuiiirieeeiaae e eniiiieeeeeaeeeeeinnes 1
POWER RED - gloss, quart (2 Per CartON) ......c..ccuuuiuueieeeiaeeeeiiiiiieeea e e e e eeiieeeeeeaae e 1
SILVER - gloss, 12 0Z. SPray (2 Per CArtON) .......ccuue e iiiuuiieieeaa e eeiiiieiee e e e e saiveieeeeaaa s 1
POWER RED - gloss, 1 0z touch up, (1 doz. per carton) ..........cccceeeeeriiiivieeeeeeeeeiiins 1
OIL
OIL - SAE 30, SF, qUArt (12 PEI CASE) ....ccuuuueeeiiaaeeaiiiiieeetaa e e e e aiaieeee e e e e e s aneeeeeeeaaaaeaanns 1
OIL - SAE 5W20, SF, quart (12 Per CASE) ....ciccuuureeeiaeeaeiiiiiiieeaa e e e s siiieneeea e e e s asnbeeeeeaaens 1
OIL - SAE 20W40, SF, qUArt (12 PEI CASE) ..eeeriieeeeiiiiiiiiiiaaeaaaiitiiieeeaaeessaibaeneeeaaeaaanes 1

casecoltingersoll.com



WOODS BH750WD
MAINFRAME ASSEMBLY

INDEX

35 -STABILIZER DECAL (NOT SHOWN)

casecoltingersoll.com



INDEX

©CoOo~NOUPMWNEM

NN~NNOOOODOOODOOOO OO0 AR DMDIDMBEAIAEDLADDMWOWWNNDNNNNNNNRPERPRERPRPERPERPERRERR
WNPFPOOONPRAWNOONUORARWNPFPOOONOUORARWNRPFPOOORAONOUPRARWNRPOOONOUIAWNEO

n

PART NO.
C31691
C31714
C31692
C31715
C31693
C31690
C31698
C31806
C31694
C31713
C31697
C31712
C31703
C31702
C31701
C31700
C31699
C31696
C31695
C31706
C31704
C31711
C31710
C31705
C31716
C31709
C31708
C31707
NSS
NSS
132-6
132-330
Oo/L
Oo/L
219-10
219-57
113-3
Oo/L
C31717
131-911
195-102
192-20
113-102
111-202
C31718
Oo/L
131-938
131-1181
111-340
113-241
Oo/L
C31813
129-107
131-1331
192-27
Oo/L
Oo/L
C31719
C31720

BH750WD BACKHOE
MAIN FRAME ASSEMBLY

DESCRIPTION
(61O AV = o o [T = PRSP RR
BRACKET-VAIVE R.H ..ot e e e e e e e e e eeeaae s
VALVE - control (rePairS PAGE L1) ....ceeiiiiiieiiiiee ittt ettt e e
BRACKET —valve LH.........ocociiiiiieieiiee,

PLATE - valve mounting............

FRAME - main..........
CAP - swing frame
BUSHING - ball 1-1/2” ID
SWING FRAME ...ttt ettt e e ettt e ab e et e e e be e aabe e e beeebeesnnee e
L AN T T/ o To I [ Tox PSR SU PP
BOLT - chain tension
PIN = DOOM PIVOL ...ttt e et e st e e sr e e e anbr e e e e
GUIDE - NOSE ...ttt ettt e s b b e b er e e e
PLATE - latch
SPRING - COMPreSSioN 072" X .82 ...ttt ettt e e e a e e seenee s
PIN = PIVOL ...ttt ettt e e ettt e e e e e e bbb e et e e e e e e e abb b e e e e e e nnbereeeeeeean
PAD - bumper
CHAIN - swing
CYLINDER - hydraulic (repairs page 13)
CLAMP - NOSE ...ovvieeieiiiiiiiee e
PIN - pivot
PAD - stabilizer
STABILIZER ...ttt ettt ettt e e
CYLINDER - hydraulic 2" x 14-1/2” (repairs page 15)
BUSHING - 13/168” X L-1/47 X 17 ..ottt ettt ettt be et see e
CLAMP = NOSE ..ttt ettt e e oottt e a2 e e et bttt e e e e e e e e sbee e e e e e e e e e nnneea e e e e nnreeeean
SHIELD - hose protector............
GROMMET .....ooviiiriienicenieeie
DECAL - control (seepage 17)
DECAL - stabilizer (see page 17)
PIN - cotter 1/16” X 5/8" .......cccevvvviiiiiiieniee
PIN — cotter 3/32” x 1/2".............

PIN — cotter 3/32" x 1-1/2"
PIN — cotter Nairpin ..o

FITTING - grease, straight, 1/4” tapered thread .............ccccveeiiieiiiiiiiiieee e
FITTING - grease, 90°, 1/4” — 28 thread
BOLT - 1/4"—20 x 3/4”, Grade 5 ........ccccevneee.

PIN — COEI 114" X 1-1/27 .ottt e
PIN — ClEVIS 14" X L-T/8....ei ittt
NUT - 5/16” flange lock..............
WASHER - 5/16".....c.cccovveninenns
LOCKWASHER - 5/16".................
BOLT - 5/16” NC x 3/4” Grade 5....
BOLT — carriage 5/16” NC x 3/4” ...
PIN - chain......ccccoooeiiiieieiee,
NUT -8mm x 1.25 mm ..............
NUT - 3/8” flange lock NC..........
NUT — 1OCK 3787 NC.....itiiiiieeiiee ettt ettt n e nnee s
BOLT - carriage 3/8” NC X B/47 ...ttt a et
BOLT - 3/8" NC x 3" Grade 5
NUT — HOCK 7718”7 NF ..otttk be et e e nbeenane s
BOLT - 7/16” NF X 1-1/4" WHEEL.....cueiiiii ittt
NUT - 5/8" NC...oooiiiiiiie e

NUT - 10CK 3/4" NC ...

LOCKWASHER - 3/4" ......coiiiiiiiieie e

BOLT - 3/4" NC X 1-1/2"....ocoiiiiiciic e

BOLT - 3/4"NC x 5-1/2" Grade 5.........c.ccccuenne

WASHER - shim 13/16” X .010"..........ccccvueenne.

BUSHING — 10 8. X L7 .ttt sttt b et e b et eenneennne s

casecoltingersoll.com



INDEX

WOOD BH750WD
DIPPERSTICK AND BUCKET

BOOM ASSEMBLY
INDEX

casecoltingersoll.com



INDEX

@@@m\lm(ﬂbwl\)l—‘m

WWWWNNNNNRPERPRPERPRRE
WNPFPOOWONOOUINPPWNEO

INDEX

A WN P

10

12
13
14
15

PART NO.
C31725
C31726
C31727
C31728
C31706
C31712
C31730
C31731
NSS
NSS
NSS
C31735
C31736
C31737
C31738
C31739
C31724
132-329
219-10
131-934
113-1
O/L
131-911
Oo/L
138-2054
195-2115

C31721
C31812
C31723
C31704
132-6
219-10
219-57
131-934
113-17
C31717

BH750WD BACKHOE
DIPPERSTICK AND BUCKET

DESCRIPTION REQ'D
SOCKET - SMV €MDIEM ..ottt s 1
BRACKET = SOCKEL. ... ittiteiiiiiie ettt ettt e sttt et e e s se e e e st e e s staeaeessnbeeeeeas 1
L A oY/ | PSS 2
CYLINDER - hydraulic 2" x 16-3/4" (repairs page 13) .....cccoovecvrrreeeeeeesiiinineeneeenen 1
CLAMP = NOSE ...cii ittt ettt e sttt e e s sttt e e s sabae e e e snbbe e e e anbreeeas 1
PIN — DOOM PIVOL.....ciiiiiiiiiiiiie bbb 1
PIN = PIVOL. ..ttt e et e et e e e sba e e e e aane e e aae 4
(1N S o] 1Y/ | PP PR PPTPPRPRPRIIN 2
BUCKET - 12" heavy duty (order from whole goods) .........ccueeeiiieriiiiiiiiiieeieeeeee 1
BUCKET - 16" heavy duty (order from whole goods) .........ccueeeiiieriiiiiiiiiieeieee s 1
BUCKET - 18" heavy duty (order from whole goods) .........cccccceeveeiiiiiiiiiieecee e, 1
Y I Y R = =11 o1 Vo [ U PRI 4
ARM = BUCKEL ...ttt e e 1
DIPPERSTICK ...ttt ittt ettt sttt sttt ettt sttt e e e skt e e e st e e e s snbeeeessnbeeee e e 1
SHANK AND TOOTH ASSEMBLY = 2/0....ceiiiiiiiiiiiiiiie et UAR
TOOTH — DUCKEL 2/0 ....eeiiiiiiee ettt e e anes UAR
CLAMBP = NOSE ...ttt ettt e e e e e s et e e e e e e s st eeeeaeeesesnnbeneeeaeeeans 1
PIN-COtEI 1/16" X B/ o .eeeiee ettt e e s e e e e s snraee s UAR
FITTING - grease 1/4” -28 tapered thread ............cccceeiiiiie i UAR
NUT - 1/4” NC flange 10CK .....cccooiiiiieie e UAR
BOLT - 1/4" NC X 1/2" Grade 5 ....eeeeeiiiieeeieiiiee e eiiee ettt e st e sitee e sntaee e s snnaeeaeans UAR
PIN = CIEVIS 1/4" X L-T18"...ceeeee ettt ettt ettt et e e s stree e e s nnaaea e UAR
NUT - 5/16" NC flange I0CK .......ccoiiiiiieiie e UAR
Bolt - carriage 5/16”" NC X L/27 ....ccc oot r e e a e e UAR
PIN — SPIF0I 5/L6” X 1-3/4" ...eeeeeieeeee ettt ettt st e et e e e snaeee e e UAR
WASHER - L7 e s UAR

BOOM ASSEMBLY

CYLINDER - hydraulic 2-1/2" x 16-3/4” (repairs page 15) ......cccoueeeieeeiniiiiiiieenaaeenn. 2
BOOM - DACKNOE ... 1
CLAMP = NOSE ..ttt ettt ettt e ettt e e sttt e e s abb e e e s sabeeeeesntbeeeeanraeeeas 1
L LAV oY/ | RSN 2
PIN = COEr 1/18” X 5/87 ... iieee ettt sttt e e et e e e s nnaeee e UAR
FITTING - grease 1/4” -28 tapered thread...........ccccceeeeiiiciiiieee e UAR
FITTING - grease 1/4” -28 tapered thread 90° ...........ccoovcviiiieeee e UAR
NUT-1/4" NC lock, flanNged ........ccceiieeieeee e UAR
BOLT = L/4" NC X L-1/4" ..ottt et et re e e et e e e saaaea e UAR
PIN — ClIEVIS L/A" X 1-T/8" ...ttt ettt et a e et e e e sraaea e UAR

casecoltingersoll.com



BH750WD
HOSES AND FITTINGS

INDEX

L A

Y BUCKET GYLINDER

OC 2218

M
\
VALVE CONTROLS

INDEX

casecoltingersoll.com



INDEX

m
n

PART NO.
C31740
C31741
C31742
C31743
C31744
C31745
C31745
C31746
C31746
C31746
C31747
C31746
C31747
C31748
C31749
C31745
C31745

SrXCeITOTMMUOOTm>OrONED

INDEX

C31769
C31770
C31771
C31772
218-5005
Oo/L
C31773
C31774
C31775
C31776
C31777
C31778
O/L
C31814
Oo/L
192-19
Oo/L
129-123
192-21
129-163

OCoO~NOOUIAWNPE

WWWWWWwwwrRrPE
~NOoO O, WMNEFPONERERO

BH750WD BACKHOE
HOSES AND FITTINGS

DESCRIPTION

(00 ]\ |\ | (O 1 O] = SRR
CONNECTOR - 9/167 X 1/4” Male rESIICION .. ..uuiiiieiiieiieeieee e e e e e eees
FITTING - 9/167-18 X Ya NPT 90° ...coeeitiiii ittt e e s e e e v
B I I o (0 1=
FITTING - 9/16” x 1/4” NPT 90° (1/16” reStriCtion) .........coeevveveereeeerereeieeieeeeesneneas
HOSE — female 9/16” - 18 flare X 997 .....cuueiiieeeeeee et
HOSE — female 9/16” - 18 flare X 997 .....coueiiieeeeees et
HOSE — female 9/16" - 18 flare X 497 ......oueiiiieeeee et
HOSE — female 9/16” - 18 flare X 49" ......ouuiiiie et
HOSE — female 9/16" - 18 flare X 49" ......cuuiiieeeee et
HOSE — female 9/16” - 18 flare X 507 ......ccooeiiiiiiie e
HOSE — female 9/16”7 - 18 flare X 497 ........ooooiiiiee e
HOSE — female 9/16” - 18 flare X 507 ......ccooeiiiiiiie et
HOSE — female 9/16" - 18 flare X 124 .......ccooeeeueeeei e
HOSE — female 9/16” - 18 flare X 1397 .......cooiiiiieei e
HOSE — female 9/16” - 18 flare X 997 ......coi oo
HOSE — female 9/16" - 18 flare X 997 .. ..coueiiieeeeee et r s

VALVE CONTROLS

HANDLE ASSEMBLY - StabiliZEr .....ccuveeeii et
L = | = o F= g Lo |1
S 11N

CONNECTOR - 9/16"- 18 10 O-TiNQ ...ccccvvrvieeiee e e e eciiiieee e e e e e seirrre e e e e e e e s snnraeeeeae e
O-RiNg - 7/16" ID X 3/32" WAl ...eevvieeeieiiiiiee e

FITTING - 9/16" -18 SWiVel NUL €IDOW ..o

(]2 = 1 = 1T | [

HANDLE = CONEIOL. ...ttt et e e e e et e e e e e e e st e e eeaanas

F AN I 1= 1 (o | T

BALLJOINT — MaAIE SEU ...ceeeeiiieee ettt e et e et e e e e e e e e e e eeean

[y N [0 ]\ R

(O I | e oo ] o] 4 [<Tex (o ]

NUT —IOCK #8-32 NC ... oot e e e e e e e e e e e e e e e r e

BOLT - #8 — 32 X 17 SOCKEt heAd ......cevvveiiiiiiieeeee e

I L I I I S N | T

LOCKWASHER = 1/47 ...t e e e s

BOLT - 1/4”" NF x 1-1/4” full thread Grade 5 ........coeeieeiiieeiiiie e

I L I I < S N |

LOCKWASHER = 3/87 ... oottt e e e e s e e e e e e eeb s

NUT = 378" NF JABM .eiiitiiii ettt e s e e e st e e e e st e e e st e e e e s sataeaessnraeeeeans

casecoltingersoll.com



INDEX

WOODS BH750WD
VALVE ASSEMBLY

1-COMPLETE VALVE

casecoltingersoll.com



INDEX

©CooO~NOOThA,WNEM

NNNRPRPRRRRERRRRERE
NRPOOWONOUIAWNRO

n

PART NO.

C31692
C31750
C31751
C31752
C31753
C31754
C31755
C31756
C31757
C31758
C31759
C31760
C31761
C31762
C31763
C31764
C31765
C31766
C31767
C31768
NSS

NSS

BH750WD BACKHOE
HYDRAULIC VALVE ASSEMBLY

DESCRIPTION REQ'D
VALVE - hYArauliC ..ot e et e e e e e e 1
KIT - repair, SECHON SEAI .....ccciiiiiiiiiiiieeie e e e e e e e e s e aee s 1
VALVE = ChECK ...ttt ettt e e s e e e 6
VALVE - dampening (2000 PSI) ...cccuverierieeeieiiiieiieeeeeeeesssiineeee e e e s s s snssaeeseeessssnnnsnneees 2
VALVE - dampening (2500 PSI) ...occueerireieeeeiiiiiiiieeeee e e e seiieeeeeee e s s s snsnneeeeeesssannnsnnnees 1
VALVE - TEIET ... e e e e e 1
CONTROL - SPOOI POSILION ...ttt 1
BRACKET = IBVET ..ttiie ettt ettt ettt e e e st e e e st e e e s ntbae e e e asbaeeessnbaeeeeanes 6
CONTROL - SPOOI POSITION .....iiiiiiie ettt ee e e e e 5
KIT - FEPAIT, SPOOL....ciiiiiiiiiiee e e e e e e e eaeees 6
NUT - 8MM X 1.25 MM .ottt eeesenesenenenennnnnes 6
ROD —tie 8 MM X 1.25MM X 276MM.....ciiiiiiiieiiiiiieeiiiieeessiieeessireeessnnreeesssneeeee e e 3
INLET SECTION - valve (COMPIELE) ...ceeeeeiiiiiieeeeee ettt 1
DIPPERSTICK SECTION - valve (includes spool and reliefs) .........cccccceveeeeviinnnnnen, 1
BUCKET OR STABILIZER SECTION - valve (includes spool and reliefs)............... 3
SWING SECTION - valve (includes spool and reliefs) .........cccccveeveeeeiiiiciieeneeeeeee 1
RETURN SECTION = VaAIVE.....ciiiiiiiiee sttt e e st a e sttaea e s sntae e e s sraeeaeanes 1
VALVE - dampening (3500 PSI) ...eeeeiuuriieiiiiiee ittt 1
BOOM SECTION - valve (includes spool and reliefS) .........cccccoviiiiniiieiniiee e 1
VALVE - dampening (2500PS1) .....uvueeeiiaaiiiiiiiieieieae ettt e e e e e e e e e 1
SPOOL - boom section (order complete SECHON) .........ccoeeiiiiiiiiiiiiiiee e 1
SPOOL - valve (order complete SECHION) ......oeeiiiiiiiiiieeie e 1

casecoltingersoll.com



INDEX

BH750WD
SWING CYLINDER

INDEX BUCKET CYLINDER

casecoltingersoll.com



INDEX

REF.

3A
3B
3C
3D
3E

~No ol h

INDEX

3A
3B
3C
3D
3E
3F

O©oo~NOO O1h

PART NO.
C 31695
C31779
C31780
NSS
NSS
NSS
NSS
NSS
NSS
O/L
C31781
C31782
C31783

C31728
C31784
C31786
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C31787
219-10
C31789
C31790
C31792
NSS

BH750WD BACKHOE
SWING CYLINDER

DESCRIPTION

CYLINDER - hydraulic, SWINQ .......ccceeeiiiiiiiiiiiieee e ccciineee e e e e
ROD — i€ 7/16" NF X 167 ....uuuuiuiiiiiiiiiiiisesses e s s e e e s
[ =Y =T |
WIPER = FOQ ..ottt eaeeveaeveaeaaaesesaaenenes
SEAL = FO0. e ettt s
SEAL - gland, StatiC..........ceveeeiiiiiiiiiiiiie e
O-RING
SEAL - PISTON ittt
RING - DACKUP ..
NUT = 77167 NF NEX..coeiiiiiiiiiiiiiieieiieeeeieeeeeeeteeeeaevaeavaaevevaaaaessvsvavaranes
GUIDE =100 ..o
BARREL — CyliNder 2-1/2" ....coveeeiiiiceie et
ROD — CYlNAEr 2-1/27 ...t

BUCKET CYLINDER

5] oy Y I (0 To A= = | 1 o2 N
RING = WEAL ... e e

SEAL - PISION ...eeiiiiiiiee ittt
SEAL - gland, StatiC..........cevveeviiiiiiiiiiiie e
SEAL - FOU. ettt ettt a e e
WIPER = TOQ ..ciiiiiiiie ettt
ROD — CYINAEI 27
FITTING - grease 1/4” — 28 taper thread ...........ccccocveeeeeeiniinvnnnen.
NUT —10CK 7/8 "NC ...ttt
PISTON - hydraulic cylinder............cocciiiiieei e,
GLAND - hydraulic Cylinder..........ceeeeviiiciiieiieee e
BARREL - cylinder (order complete cylinder) .......ccccceeevvvivvinnnnnnn.

casecoltingersoll.com



INDEX WOODS BH750WD

STABILIZER CYLINDER

INDEX BOOM AND DIPPERSTICK CYLINDER

casecoltingersoll.com



INDEX

REF. PART NO.
1 C31705
2 C31784
3 C31786
3A NSS
3B NSS
3C NSS
3D NSS
3E NSS
3F NSS
3G NSS
4 C31794
5 219-10
6 C31789
7 C31790
8 C31792
9 NSS

INDEX

1 C31721*
2 C31796
3 219-10
4 C31798
4A NSS
4B NSS
4C NSS
4D NSS
4E NSS
4F NSS
4G NSS
4H NSS
4] NSS

5 C31789
6 C31799
7 C31801
8 NSS

9 C31803

CYLINDER - hydraulic 2-1/2" x 16-3/4
ROD — hydraulic cylinder 2-1/2" .......ccueviieeiiieccciieeeee e
FITTING - 1/47-28 tapered thread............cccccvveeeiieec i
KIT = SEAI et e e e e e e e
SEAL - 10d, StatiC....uvviiiiieeiiiciiieeee e
L LN L

BH750WD BACKHOE
STABILIZER CYLINDER

DESCRIPTION

CYLINDER - hydraulic 2" x 14-1/2"

OL@ I AN = B 1 = 1 o113 (o SR

N =TT | N
] A I (0 To A= = | o2
RING = WA ... et e e e e

SEAL - PISION ...eeiiiiiiiiei ittt
SEAL - gland, StatiC .....c..eeeeiiiiiiieiie e
SEAL = FOU ittt a e e
WIPER - TO......uiiiiiiiiiie ettt e e stee e etee e s sraee e e snnaaeeeanes
ROD = CYIINAET cveiiieeeie e e e e e aanes
FITTING - grease 1/4-28 tapered thread ..........ccccceeeviiiiiiieeeeeenninns
NUT — 10CK 7/8" NC ...ttt e
PISTON - hydraulic cyliNder..........ccuueeeieeiiiiiieee e
GUIDE = TOQ....eeiii ittt
BARREL - cylinder (order complete cylinder) ......cccccoevcvviveeneeeeininns

BOOM AND DIPPERSTICK CYLINDER

SEAL - PISION ...eeiiiiiiiiie ittt
SEAL - gland, StatiC ......c.eeeeiiiiiiiieiie e
SEAL - TO0 ..ottt eeaaaa

WIRE - [0CK (NOt USEA)....evveiiiiiieiiiiiieiee e

RING = WEA ...ttt eeeeeennnees
NUT = 7/8" NC IOCK ..vvvveiiiiiiee ittt staee e
PISTON - hydraulic Cylinder ..........cccvveieeeiiiiie e
GLAND - hydraulic CYlINAEr ..........ccccuviiiieee e
BARREL - cylinder (order complete cylinder).......ccccccoevvvviiiienieeninnnns
RETAINER — hydraulic cylinder..........cccccveeeiviciiiiieeeee e

* service cylinders have 2 straight grease fittings.

casecoltingersoll.com



INDEX
WOODS BH750WD

A WARNING

BEFORE QPERATING, READ MANUAL FOR ADDITIONAL IRFORMATKIN ON SAFETY, GPERATION, SERVICE AND
MAIMTENANCE.

BACKHOE DIGGING FORCES CAN LIFT AND TURN TRACTOR OVER; TC AYDID SERIOUS INJURY OR
DEATH: OPERATE BACKHOE OHLY FAOM SEAT AND WITH ALL SAFETY SHIELDING 1N PLACE. WMAKE
SURE STABILIZER PADS ARE ON FIRM GROUND; AVOID SOFT OR STEEP BANKS.

NEVER ALLOW RIDERS OR OFERATE BACKHOE WITH BYSTANDERS IN THE MAXIMUM SWING AREA.

A MIHIMUM 25% OF TRACTOR AND EGUIPMENT WEIGHT MUST BE OH TRACTOR FRONY WHEELS WITH
BACKHOE IN TRANSPORY POSITION. .

BEFORE TRANSPORTING, ATTACH SLOW MOVING VEHICLE (SMY) SIGN AND ENGAGE TRAMSPORT LOCKS.
BEFORE LEAYING UNATTENDEC, HAISE BOOM AND INSTALL TRANSPORT LOCK, LOWER DIPPERSTICK,
SHUT ENGINE OFF AND REMGVE KEY.

|F HIGH-PRESSURE OIL PENETRATES SKIN, 1T MUST BE SURGICALLY REMGVED WITHIN A FEW HOURS BY A
DOCTOR FANILIAR WITH THIS FORM OF INJURY OR GANGRENE MAY RESULT.

KNOW LOCATION OF AND AVOID CONTAGTING ALL UNDERGROUND CABLES, PIPELINES, OVERHEAD WIRES
AND OTHER HAZARDS IN DIGGING AREA. esqun

IMPORTANT

HOSE CONNECTIONS MUST BE AS SHOWH TO PREVENT
POSSIBLE DAMAGE TO EQUIPMENT

HACKHOE DISCONNECTED

-
BACKHOE DISCUNNECTED P simmr (RECH

{1) COMNECT PLMP SUPPLY TQ RETLIAN ON TRACTOR
(N CONNECT RETURN TO PUMP SUPPLY ON BACKHOE

IMPO%TANT

D0 NOT OPERATE BACKHOE CIRCUITS CONCUR-
RENT WITH THE LOADER BUCKET CIRCUITS.
FAILURE TO OBSERVE THIS PROCEDURE COULD
RESULT IN DAMAGE TO THE BACKHOE HYDRAULIC
SYSTEM AND/OR HYDRAULIC PUMP.

CATFH

ERSOLL

casecoltingersoll.com



INDEX

REF.

NOoO o~ WNPE

PART NO.

C31818
NSS
NSS
NSS
NSS
C29694
C32167
C32373

BH750WD BACKHOE

DECALS
DESCRIPTION REQ'D
[ = 2 ] i PSRRI 1
DECAL - tranSPOrt [OCK .......uvuiiiiieeii ittt e e e e e s et e e e e e e e e e nanes 1
DECAL - backhoe CONLIOIS........cocuviiiiiiiiie et 1
DECAL - StabiliZer CONLIOIS ........oouveiiiiiiiie e 1
[ L@ A I o o 1= - o o PSR 1
DECAL - “INGEISOII" ...ttt 2
DECAL - NOSE FOULING ..eeeiiittiieeiiiiee ettt ettt ettt e e e b e e e 1
DECAL - “IMportant” OPEration ..........ccueeeeiiiieeeiniiieeeriiee ettt 1

casecoltingersoll.com



